ENVIRONMENTAL SCIENCE AND ENGINEERING (BCE101)

Requirment of Human Being :-

- Energy
- Water Quantitative & Qualitative
- Food

Environment Engineer’s Work —
— To provide good quality of water

(Water treatment plant)

— Waste water treatment
— Control on Air Pollution to Maintain the Air Quality

(Temperature, Pressure, Wind, Moisture)

— Control on Water Pollution
- Solid Waste Management

(Storage, Separation & Transportation)

1-Book Environment Engineering By Gerard Kiely
2-H.S. Peavy

D.R. Rowe

G. Technobanog Lous

3- Water Supply Engineering by S.K. Garg

1.1 Ecological Perspective:-



— The environmental engineer is interested to use the varies physical
resources such as natural energy (waves, wind, minerals, hydroelectric)
[...]
v This may be useful to reelnce pathogens by exposure to daylight.
v Time of storage is about 12hr.

Aration :- is supply of oxygen from atmosphere to water to change quality of

water.

(PH, hardness, manganese, H,S etc in a specified anomy)

— Aeration is used to release (H,S), which

- release CO,, which is corrosive in nature.

-:Water Treatment:-

5.1 Water sources & their quality:-

- Different water sources are

v’ River’s

v’ Lake & reservoir
v' Ground water

- Quality of water are:

PH, Acidity, Alkalinity, Colour, Turbidity, DO, etc.

Pretreatment

Primary treatin
y g |

{ Sedimentation,
Coagulation

5.2 Water Treatment Operation:-

5.2.1 Sedimentation —

Secondary
treatment

\

— Disonfeet

(Fitration)



— The separation of suspended solids from the liquid by gravity setting
process is referred as sedimentation.
- Sedimentation of discgete particles (I)
ﬁSeparate part
v’ Setting tanks are circular/rectangular. Particles settle out
individuality. The design of such tanks are based on setting velocity.
A particle will accelerate vertically downwards until the drag force
(F,) equals to impelling force (F,). Then particle will settle at a
constant velocity.

Stokes velocity (V,)
F1=(v;—v.)V
~
V. = density of solid particles (P.g)
<'v. = density of solid water (P, g)

V = Volume of particles
\~

FD = GAP,
/ CD = Drag colficient

= 0.4 for spheres.
< As = sphere section area.

Vs = stoke’s velocity




V = kinematic viscosity =
- Sedimentation of flocculent particles (1)
Flocculent :- cloudlike aggregations.

Flocculent particles are those particles that are chemically (Add the chemical)

assisted to come together & produce large particle & settle.
5.2.2 (Coagulation :-

- If the particle size range is better 10-7 to 10-1 mm, then because of small
size, the suspended matter has negligible velocity. To settle these particles, we

use chemical coagulant to collect the particles in mass.

Coagulant :- Aluminum sulphate, ferrous, sulphete & ferric chloride.
- When alum is added to raw water, the reaction is:

@IZ(SO4)3. 14H20J+ 3C,(HCO,),

Y
Alum calcium- bicarbonate

PH = Potential of Hydrogen (Varies from ‘O’ to ‘14’)

= It is the logarithm of the reciprocal of hydrogen —ion concentration in gram

atoms per litre.
=< 7 (acidity)

>7 (Basic/alkalining)



Floc = Gelatinous particle (A small jelly aggregate mass formed.)

- It there is insufficient alkalinity in water, lime is added to water. The reaction

is:
Al2 (SO,).14H,0 + 3Ca(OH), >

Calcium
Hydroxide
- Then, the small particles attached with the flock-mass & produce a larger —

mass & it settles down.

- Solve.

Ex. 11.3,11.4

5.2.3 Filtration is the process of passing water through a porous medium., (ex-
sand layer).

- Usually sand filtration has been used for the porous medium.

— Classification of titration system are

v Gravity or pressure
v’ Rapid/slow filtration
v Depth/cake filtration

—> Gravity filtration is the process where water goes through filter only

by gravity force.

— Pressure filters — Water is forced through the filter media under

pressure.



- Slow/rapid filtration
Slow:- filtration rate (0.1 to 0.2 m/h meter)
Rapid:- filtration rate (5 to 20 m/h)

- Depth filtration is where most of the depth of the filter medium is

active in the filtration process.

Slow Sand Filteration

Supernatant water
Schmutzdecke
Sand filtered

Inlet

Structure

System of under drain.

- Water enter through inlet and flower on the schmutzdecke layer.

This layer is composed of living & dead micro-organisms.



— The Supernatant water provides sufficient water to drive through

the sand filter.

- The filter bd is of fine sand (0.15 to 0.3mm)

In show sand filtration —

— Total coliform bacteria removal (99.4%)

- Removal of particle with sizes 1to 60 r & m

— Colour removal is not significant.

— Turbiding (water with fine clay/mueldy particles) removal is 25%
— Slow sand filtration filters about 2-6 month.

Rapid Gravity Filters

Influent Water head coarse material Fine sand

T T S L e

- Rapid gravity filters are used to filter chemically coagulated water &

produce high quality drinking water.

—> Biological activity occur in the breakdown of ammonia to nitrate as

in nitrification:

NH4 + 202 > NO; +



Ammonia Bacteria Nitrate
2H++H,0
—> Filtration operates with a head of about 1m of water.
— Maintain same filtration rate
- Water or compressed air from bottom is sent up through backwash.
(Backwash Velocity > 0.3 melm/min)
—> Water is recycled through the plant.

- Filtration operated on hydraulic principle.

p
VE=V xfs
Porosity

Terminal velocity to wash medium from bed

A

\

5.2.4 Disinfection —
- It refers to operations used to kill pathogenic microorganisms.

—> Sterilization is the process for the complete destruction of all living

matter.

- Disinfection doesn’t indicate to sterilization process.



- 90% of bacteria & viruses are removed by coagulation & filtration

process.

- The rate of destruction of micro organism is alchemical reaction

(chick’s law)

= kN,

solu"= [ N,= N, ek

N.= N, of organisms at time ‘t’

N, =

K = rate constant of the type of disinfectant, micro-organism
— The common used disinfectants are

v' Chlorine dioxide.

v’ Chloramines

v' Ozone

v' Ultra-videt radiaction

v' Chlorination.
1-> Make a short note on the use & effect of different disinfectants.

2-> Draw the layout of the water-treatment plant.



* Brak-point Chlorination :- Due to the reactivity of chlorine, it reacts with a
multitude of inorganic & organic materials present in water. In some cases, it is
used as an oxidizing agent first to break down these materials. This type of
chlorination is called ‘breakpoint’ chlorination. Due to high dosages of chlorine
normally employed, this procedure is no longer performed in Germany, but still

widely used in US & other countries.
-: Waste-Water Treatment:-

6.1 Waste water characteristics:-

— Waste — waters are either from the sourc of industrial waste-water or from

municipal waste water.

- Components of waste water are suspended solids, biodegradable organics,

and pathogens.

- Suspended solids are organic in nature. Ex Body waste, food waste, paper &

biological cells.

- Soluble organics in wastewater are of proteins, carbohydrates and lipids.
- Water-borne pathogens may be found in domestic wastewater.

6.2 waste water treatment processes:-

—> Domestic & industrial waste-water contain mainly organic waste.



- So, the main treatment processes are used towards organic removal.
— Process are:

v Pretreatment
v" Primary treatment
v Secondary treatment

v" Advanced treatment
6.3 Pretreatment:-
— The floating debris destination product of building debris & grit, & oily
dictionary scums are removed from waste-

Vegetation prolent water, in the pretreatment process-

- Sometimes, the pH of waste-water is in such a range that water is either too acidic
or too alkaline for optimum biological degradation. It need pH correction. The PH
correction is achieved by the addition of sulphuric acid (H,SO,) or lime.

6.3.1 Screening

- The objective of screening is to remove large floating material & so protect down
stream mechanical equipments.

v’ Corase screen with opening
(remove large material > 6mm)

v Fine screens with opening (1.6mm to 6mm material)
rj(For activated sludge)

v’ Very fine screen opening (0.2 to 1.5mm)

v" Micro screen with opening (0.001 to 0.3mm)



Municipal waste water

|

screens

l

Grit facilities

l /’ Fat, oil, greases

FOG |

flotation

l

Balancing pH,

Organic, nutrient

l

Primary treatment

6.3.2 Grit channels -

- Grit is inorganic sand or gravel particlesd of size about 1mm.

They are washed into sewer collection-systems from road & pavement.
- Grit does’nt exist in industrial process of waste-water.

— Grit can abrade mechanical equipments.



- Grit collection devices are:

v’ Helical flow aerated grit chamber

v’ Horizontal flow grit channel.

Air enters one side of channel near the bottom & this cause a spiral motion I to

the main flow direction.

Air supply

Grit
Fig Helical flow aerated
grit channel

— Heavier grit particles settle while the lighter organic matter

remain in suspension.

— Aerated grit chambers are more efficient than horizontal flow

type.
— The design of grit channel is based on setting of particle

F1=FD



:>(VS_VW)V:CDAsfw

= | Vs= (S,-1)d2

-
Sp = Specific gravity of participles

CD = drag coefficient

V = Kinematic viscosity

\ —_
Ex 12.4 Design a horizontal flow grit chamber to remove grit of size
greater than 0.2 mm if the through flow is 10,000 M3/d. the specific

gravity of the particles is 1.9.
Solution
Setting velocity (V) =.( ,- .)d?
=x (1.9-1) x (0.2)2
=19.6 mm/see
=0.02 m/see

Assume Depth (D) = 1.5xwidth (w)



C/sarea=A=WxD
=1.5w?

A== =0.39m?

6.3.3 Flotation :- Flotation is used when suspended particles have low setting

velocity that they are not settleable in sedimentation tank.

- Sedimentation, in water-treatment chapter, is the gravity unit process of

separating solids from liquids.

— Flotation is the buoyancy unit process of separating ‘solid” particles from a liquid

phase.
- In municipal work, solids are fats, oils & grases (FOG).

— The process of separation involves introducing air bubbles at the bottom of a

flotation tank.

bbb bbb bbb bbb

Fig: Dissolved Air Flotation

—> Air bubble attaches with particulate (composed of dist unit particles) dictionary)
matter & the combined buoyancy helps the particle to rise to the surface. Then, it is

removed by skimming. Dictionary.



v Gravity flotation

v' Vacuum Make a short note
v' Electro flotation

v’ Dissolved air flotation (DAF)

v' Air flotation

6.3.4 Equalization :- Uniformity/balancing
- Waste-water treatment plant receives the waste matter (effluent),
uniformity/balancing is required for that.
— This includes

v Flow equalization

v Organic equalization

v Nutrient balancing

v PH balancing (PH correction)

(6.5 to 8.5)

- Flow equalization/balancing operates & balanced 7 days.

Overflow
Raw Screens structure To primary
Waste water Glire—rroval A sedimentation
3B
A 4
\J

Equalization Flow control



6.4 Primary Treatment :-
- Primary treatment is often called clarification, sedimentation or setting.

—> The waste water is allowed to settle for a period (about 2hr) in a setting tank

and produce clarified liquid effluent in one stream.

- Therefore, the objective is to produce a suitable for the secondary biological

treatment & achieve a solid separation.
— Hence, the primary treatment include

v Reduction in suspended solids

v’ Reduction in BOD

v Reduction in the amount of waste-activated-sludge (WAS)
v" Removal of floating material.

v’ Partial equalization of flow rates & organic load.

++++++++HH+H
Fig C/s of a typical circular primary clarification tank.

v’ Waste-water enters through the diffusion-box. The tank is sized so, that
the retention time is about 2hr. in this period, the suspended particles

settle down as sludge & lift upwards through a central hopper.
6.4.1 Chemically enhanced primary sedimentation

— The addition of coagulant chemicals



(iron, salts, lime, alum)
Before sedimentation makes the suspended fine particles into settleable flocs.

—> This process increases. The efficiency of suspended solid & BOD removal

rates.

R Nt

Surface overflow rate m3/d/m,) >
— As the surface overflow rate increases, the removal efficiency decreases.

—> The mechanism of chemically enhanced primary sedimentation is to use an

aeration tank & add coagulants.
6.4.2 Sludge quantities from primary setting:-

—> The amount of sludge produced during primary setting will depend on the

total suspended solids & the efficiency of solid — removal.
6.5 Secondary treatment :-

- In primary setting process. About 60% of suspended solids & 30% of BOD

removed from west-water.

— The purpose of secondary treatment is to reduce the BOD which does not

benefit as much as suspended solids from primary setting.

- Secondary treatment process produces non-polluting and products from the




(H,0, CO,, Sludge)
Biodegradable organic matter:-

- The end product shouldn’t provide a food source for aerobic bacteria.

(Liquid efficient)

— The removal of organic matter includes the processes:

v Bio-degradation

v Air-stripping :-removal of covering

v’ Adsorption

(accumulation of molecules particles to form a thin film on surface of

water)

v’ Activated sludge system

v Attached growth system

6.5.1 Activated sludge system
—> The common activated sludge systems are

v" Complete mix reactors.
v’ Plug flow reactors.

v Oxidation ditch

v Contact stabilization

v Sequencing batch reactors

Complete Mix Reactors -




- It has uniform characteristics throughout the entire reactor.
— Aeration is provided by surface aerators.

—> Dissolved oxygen (DO) levels are maintained throughout the process

(2mg/L).

- The returned activated sludge (RAS) from the clarifier is fed directly to the

aeration basin

bacteria
Organic + O, ——CO,+NH;+new biomass Olio d Process

Plug Flow Reactors -

- Plug flow means a ‘plug’ of substrate influent to an aeration basin is moved
forward, without too much interaction with plug. This means satisfacting

mixing occurs in the lateral direction, but none in longitudinal direction.

Influent Effluent
T § Plug 4=

— There is a high organic loading at the influent end of the basin.

- There is an excess of food substrate at the influent end shortage of food
substrate at the downstream end.

— Through the aeration basin the food substrate. Decreases while micro-
organism concentration increases.

Oxidation Ditch —

++H+++H+HHHHHH+



Fig Layout of an oxidation ditch system.
Contact Stabilization —

—> Aeration is carried out in two phases in two different tanks.

- Influent effluent

»| Contacttank | — | Clarifier [—

V

<o -
»

y 3

Sludge- sludge waste
recycle,

Aerator tank

- In contact tank the suspended organic matter is adsorbed by the microbial mass and
the dissolved organic matter is absorbed by the biomass.

Sequencing batch reactors-

- It is a complex mix activated sludge system without a secondary clarifier.

-> Five different sequences are followed within the single aeration basin.

—> Aeration & clarification are carried out in one tank.

+++++++HHHH

6.5.2 Attached growth systems (Write a short note)
-> It allow a microbial layer to grow on the surface of the media (stone, plastic)
- It exposed to the atmosphere from where it draws its oxygen.

— The microbial layer is sprayed with the waste-water.



- In this process, the microbial layer convents the biodegradeable organic waste-water to

biomass & by — products.

Microbial :- involving/caused by microbas

- The microbial layer helps to reduce the BOD of effluents.
Percolating Filters — (Tricking Filters)

—> These are generally cylindrical or rectangular boxes of concrete or steel, containing

stone media.
- The media is angular rather than rounded (ex limestone is a better choice).

- The floor of the tank has an underdrain system for collecting the underdrain system for

collecting the treated waste water.

Q.1- Operation of tricking filter with diagram.
Factors affecting the efficiency of a tricking filter.
Granular media filtration:-

- The media may natural/synthetic media & filter type is either of pressure or granting.

Adsorption :- (Activated carbon adsorption)

- Organic compound may be removed by PAC or granulated activated urban (GAC).
Powered.
Chemical treatment :- In this process, the PH of effluent rises to 10.8 — 11.5, so that

ammonia (waste water)
Nitrogen converted to ammonia gas & it released to atmosphere.

++++++++HH



6.6 Secondary Clarification :-

- The retention time in secondary clarificator is about 2 hrs same as in primary
clarification. But it is provided with a deep setting tank.

(about 4.5m)
- The aim is that no solids should ‘escape’ in the clarified effluent.

— The solids are biological in nature.
(Biodegradable organic matter)
It may require oxygen demand from water body for the decomposition.
- The important parameter for secondary clarification is
surface overflow rate (SOR) = = discharge
Area of C/S

6.7 Advanced Treatment Process — (Filtration)

v Granular media filtration :- It composed of one type of grains

v" Adsorption (Sand/stone ek)
v" Chemical treatment
v" Air stripping ___, Removal of ammonia;
v’ Chlorination when ammonia levels
are high in effluent

(waste water)

6.8 Wastewater Disinfection —

- The objective of disinfection is to eliminate pathogenic organisms.
- The disinfection producer for wastewater are ?

v' Chlorine
v Ozone



v' Chlorine dioxide

v’ Ultravidet radiation.
6.9 Layout of wastewater treatment plant -

+H++HHHH

Fig layout of a typical wastewater system including filtration.
-: Anaerobic digestion :-

Process of decomposing the
organic matter.
7.1 Introduction :-

- It is used for the treatment of industrial, agricultural & municipal wastewater.

- Anaerobic digestion is the use of micro-organisms for the stabilization of organic
(in the absence of oxygen)

matters to the form of methane and other inorganic products.

Organic matter + H,0 microbial CH, + CO, +

organism

New + NH,;+H,S+Heat
Biomass
- It occurs in the absence of oxygen.

- Concentrated waste-water sledges may react with waste-water & hena, can produce

bad-products or gases to the environment.



Therefore, It has to make the sludges as inert prior to disposal. The common No reaction
with water or other elements. ‘—» No reaction with water or other elements.
Process is biological degradation. This process convert the solids to non-cellular end

products. (dictionary) Not divided into cells

The process is commonly termed as sludge digestion.

2- Sludge digestion reduces the volume of thicken sludge as well as makes the
remaining solid as inert.

Aerobic digestion

Anaerobic digestion

Aerobes: - Micro-organisms require oxygen for their survival, are called aerobes.

Anaerobes: - Other micro-organisms can’t survive in the oxygen environment, are known

as ahaerobes.

3- Primary sludge contains large amounts of available organics that would induce a
rapid growth of biomass if treated aerobically.
(dictionary) —» total mass of living matter

4- Anaerobic decomposition produces less amount of biomass compared to aerobic
processes.

The aim of anaerobic digestion process is to convert as much as sludge to end

products such as liquids & gases; while producing a little residual biomass.
7.2 Microbiology of Anaerobic digestion :-
-> Four different microbiological groups (bacteria) are recognized.

v" Hydrolytic bacteria compound reacts with water & produce other

compound.



v Acidogenic bacteria

formation of acid.

v’ Aceticlastic Methanogens.

v’ Hydrogenophilic Methanogens.

Complex waste

(sludge)
Protein carBohydrates. Lipids. Hydrolysis
Process
Hydrologic
Bacteria.
Aminoacid, sugar Faltyacid, alcohols.
Acidogenic
bacteria
Acidogonesis
process
Intermediate
Products.
A 4
Acetate v
H,, CO,

Aceticlastic




Bacteria Methane, Hydrogenophilic

co, Methanogens

7.3 Methane Proclcetion:-

- Anaerobic sludge digestion divides into two groups, the acid formers & methane
formers.

- The influent sludge enters the tank close to the top at the supernatant layer (purified
liquid layer)

— There is a activity digesting sludge layer below to supertent layer.

- Finally the decomposed (digested) sludge stabilized at the bottom of tank.

Gas released.

N
N
Influent sludge Scam
_—

Supernant released.
Activity digesting sludge.
Stabilized sludge

Digested sludge
Ex CGH,0, — > 3CO, + 3CH,



7.4 Application of anaerobic digestion:-
—> Agricultural wastewater treatment
Industrial

Municipal

-: Air Pollution :-

- Man can hardly survive for 5 minutes without air.

- However, he can survive 5 days without water & for 5 weeks without food.

- When air gets polluted, it causes a number of diseases in human body (animals).

- Hence, the polluted air is harmful to all types of life (plant, animals).

8.1 Air pollutants:-